
Application of Pennsylvania-American Water Company for Acquisition of
the Wastewater Assets of the Township of Exeter

66 Pa. C.S. $1329
Application Filing Checklist - WaterAilastewater

Docket No. A-2018-

14. Provide direct testimony for the application.

RESPONSE: See enclosed PAWC direct testimony of the following:

Direct Testimony of Bernard J. Grundusky, Jr., Senior Director, Business
Development, on behalf of Pennsylvania-American Water Company, PAWC
Statement No. l.

Direct Testimony of Robert R. Burton, Senior Director, Operations, Eastern
Pennsylvania, on behalf of Pennsylvania-American Water Company, PAWC
Statement No. 2.

Direct Testimony of David R. Kaufrnan, Vice President - Engineering, on behalf
[...]
Additionally, customers who qualify for the program may also qualify to receive a water

saving kit which includes, among other things, a low-flow shower head and low-flow

faucet aerators.

DOES PAWC HAVE A PROGRAM TO PROTECT ITS CUSTOMERS AGAINST

UTILITY EMPLOYEE IMPOSTERS?

Yes, PAWC has developed communications tools and programs to regularly educate

customers about the tactics used by utility ernployee imposters and what homeowners need

to know to protect themselves. The communications vehicles include bill inserts, news

releases, social media posts and website information about imposter-related crimes and

precautions that customers can take. In addition, PAWC helped form the Keystone

Alliance to Stop Utility Imposters, a coalition of water, gas and electric utilities, along with

the Commission, Pennsylvania District Attorneys Association and Pennsylvania Chiefs of

Police Association, to launch a public awareness campaign using public service

announcements, print materials, posters and community presentations.

t6



I

2

a
J

4

5

6

7

8

9

10

11

t2

l3

t4

l5

16

t7

18

t9

20

2I

22

23

a.

A.

PLEASE DESCRIBE PAWC'S CUSTOMER DISPUTE RESOLUTION

PROCEDURE.

PAWC is governed by Chapter 14 of the Pennsylvania Public Utility Code, Responsible

Utility Customer Protection Act, 66 Pa. C.S. $ 1401 et seq., and the Commission's

regulations commonly known as Chapter 56, 52 Pa. Code $ 56.1 et seq. This law and

Commission regulations provide the process and procedures for customer billing,

collections, payment ilrangements, medical certifications, Protection from Abuse Orders,

termination of service, reconnection of service, and customer dispute resolution

procedures. PAWC has a customer compliance team located in the Hershey office

responsible for ensuring that customer disputes and complaints are resolved in compliance

with the Commission's regulations. Additionally, the Company has a customer advocacy

team located in the Hershey office responsible for addressing any customer disputes and

escalated concerns.

TO TIIE BEST OF YOUR KNOWLEDGE. DO EXETER'S CUSTOMERS

CURRENTLY HAVE A PUBLIC OMBUDSMAI{ TO REPRESENT THEIR

INTERESTS?

No.

DO PAWC'S CUSTOMERS HAVE A PUBLIC OMBUDSMAN TO REPRESENT

THEIR INTERESTS?

Yes. The Office of Consumer Advocate ("OCA") represents residential customers of

public utilities; the Office of Small Business Advocate ("OSBA") represents small

a.

A.

a.

t7

A.



I commercial customers of public utilities; and, the Commission's Bureau of lnvestigation

2 & Enforcernent ("I&E") represents the general public interest. Moreover, the Commission,

3 an independent regulatory agency, has regulatory oversight of matters involving public

4 utilities. The Commission and all of the public advocates are funded by regulatory

5 assessments against the public utilities.

6

1

8 CONCLUSION

9 Q. DO yOU BELTEVE PAWC HAS THE ABILITY TO PROVIDE SAFE,

IO ADEQUATE, AND RELIABLE WASTEWATER SERVICE TO EXETER'S

11 CUSTOMERS?

12 A. Yes.

l3

14 a. Do you BELIEVE THAT TIrE PROPOSED TRANSACTION WOULD RESULT

15 IN AN AFFIRNIATIVE PUBLIC BENEFIT OF A SUBSTAIITIAL NATURE?

16 A. Yes. PAWC, as the largest investor-owned water and wastewater company in the

17 Commonwealth, will be able to provide an enhanced level of operational expertise and

18 customer service.

I9

20 a. DOES THIS CONCLUDE YOUR DIRECT TESTIMONY?

2l A. Yes. However, I reserve the right to supplernent my testimony as additional issues and

22 facts arise during the course of the proceeding. Thank you.

23

l8





ln re: Application of Pennsylvania-American Water Company
under Sections 507,I102(a), and 1329 of the Pennsylvania Public
utility code, 66Pa c.s. $$ 507,1102(a),1329 for approval of its
acquisition of wastewater system assets of the Township of
Exeter, related wastewater service rights, fair market valuation
ratemaking treatment, accrual and deferral of certain post-
acquisition improvement costs, and certain contracts with
municipal corporations.

BEFORE THE
PENNSYLVANIA PUBLIC UTILITY COMMISSION

DIRECT TESTIMONY OF
DAVID R. KAUFMAN ON BEHALF OF

PENNSYLVANIA.AMERICAN WATER COMPANY

Docket No. ,4'-2018- et al.

Date: September 25, 2018 PAWC Statement No. 3



I
2
aJ

4

5

6

8

9

l0

11

t2

13

t4

15

I6

t7

l8

I9

20

2I

22

23

24

25

a.

A.

a.

A.

DIRECT TESTIMOII-Y OF
DAVID R. KAUFMAN

PLEASE STATE YOUR NAME ATID BUSINESS ADDRESS FOR THE RECORD.

David R. Kaufrnan, 800 West Hersheypark Drive, Hershey, PA 17033.

BY WHOM ARE YOU EMPLOYED AND IN WHAT CAPACITY?

I am anployed by Pennsylvania-American Water Company ("PAWC" or the "Company'')

as Vice President - Engineering.

WHAT ARE YOUR RESPONSIBILITIES AS PAWC'S VICE PRESIDENT -

ENGINEERING?

As Vice President - Engineering for PAWC, I am responsible for the administration of

engineering selices, including the planning, design and construction of water and

wastewater capital investment projects, for all of PAWC's systems and facilities.

PLEASE DESCRIBE YOUR PROFESSIONAL EDUCATION AND EXPERIENCE.

In 1975, following graduation from Pennsylvania State University with a Bachelor of

Science degree in civil engineering, I accepted an engineering position with Pennsylvania

Gas and Water Company ("PG&W") in Wilkes-Barre, Pennsylvania. I remained in that

position until 1989, when I was promoted to Manager of Water Engineering for PG&W.

In August l99I,I was promoted to Vice President of Water Resources for PG&W. In that

position, I was responsible for PG&W's water operations relating to water supply, water

quality and treatment, water engineering and planning. When the water assets of PG&W

were acquired by PAWC in February 1996, I accepted an Operations Manager position

a.

A.

a.

A.



1

2

aJ

4

5

6

8

9

10

1l

t2

a1J

T4

15

16

t7

18

19

20

2l

22

23

a.

A.

with the Company in its Northeast Region and had responsibilities for both water and

wastewater operations in the Scranton /Wilkes Barre and the Pocono/Lehman Pike regions.

I remained in that position until February 2001, when I was promoted to Manager of

Northeast Operations. In 2004, I accepted the position of Director of Engineering -

Southeast Region with American Water Works Sendce Company and remained in that

position until I accepted the position of Vice President - Engineering for PAWC. I am a

registered Professional Engineer in Pennsylvania and a hold a Class A1 water treatment

plant operator's license.

HAVE YOU PREVIOUSLY TESTIFIED BEFORE THE PENNSYLVANIA

PUBLIC UTILITY COMMISSION?

Yes. I have testified before the Pennsylvania Public Utility Commission ("Commission")

on several occasions, including both water and wastewater proceedings.

WHAT IS THE PURPOSE OF YOUR TESTIMONY IN THIS PROCEEDING?

My testimony will describe the wastewater collection and treatment systern currently

owned and operated by Exeter Township (the "Exeter System") that PAWC has agreed to

acquire. I will also testifu about several other topics that relate to the Exeter System,

including: environmental compliance; an Industrial Pretreatment Program ("IPP") that

PAWC will adopt that is substantially similar to the IPPs currently in place in other PAWC

wastewater operations and the Exeter Systan; and, PAWC's overall technical fitness to

acquire and operate the Exeter System.

a.

A.



1

2

aJ

4

5

6

8

9

10

11

t2

l3

I4

15

t6

t7

l8

t9

20

2l

22

23

a.

A.

CAN YOU PLEASE DESCRIBE TIIE EXETER SYSTEM?

Exeter System is a municipally owned wastewater system that serves Exeter Township, St.

Lawrence Borough, and small portions of Alsace Township and Lower Alsace Township

in Berks County, Pennsylvania. Exeter Township is situated directly along the state route

422 corndor between Reading and King of Prussia. The wastewater treatment plant

(WWTP) and sanitary collection system provides service to 9,015 customers. The

customer base is a mix of residential, commercial, municipal and industrial customers.

The Exeter Township sewer collection system is divided into three main drainage

basins, which convey sanitary waste to the wastewater treatment plant through the

Antietam Creek, Heisters Creek and Schuylkill River trunk sewers. The collection system

collects and conveys wastewater through approximately 126 miles of sewer pipe to the

Exeter WWTP. The collection systern primarily consists of 8" PVC sewer pipe with some

VCP pipe in the older sections. The collection systern contains six wastewater pumping

stations to transport wastewater through the collection system.

The Exeter WWTP, located at 400 Hanover Road, Birdsboro, Pennsylvania, was

expanded pursuant to the 1989 Act 537 Plan Update to serve Exeter Township and St.

Lawrence Borough. The Exeter WWTP operates under National Pollutant Discharge

Elimination Systern (NPDES) Permit No. PA0026972 and consists of two separate

treatment flow trains, the East WWTP and the West WWTP. The East WWTP consists of

four primary clarifiers, two aeration tanks, two final clarifiers, and four chlorine contact

tanks. The East WWTP is used exclusively for the storage and treatment of high-strength

municipal and industrial waste. The West WWTP consists of the main pumping station,

headworks building, four primary clarifiers, three l't stage aeration tanks, two 2nd stage

4



I

2

J

4

5

6

7

8

9

l0

11

T2

13

I4

15

t6

l7

l8

t9

20

2l

22

23

a.

A.

a.

A.

aeration tanks, four final clarifiers, and two chlorine contact tanks. The NPDES permit

expired in 2013 and is held in continuance awaiting issuance by PaDEP. A NPDES permit

renewal application was submitted to PaDEP in2012.

The East WWTP has a permitted hydraulic design capacity of 1.2 million gallons

per day (MGD) and utilizes Outfall 001, while the West WWTP has a permitted hydraulic

capacity (max. monthly average daily) of 8.43 MGD and utilizes Outfall 002. The

combined permitted hydraulic design capacity is 9.63 MGD. The combined East and West

treatment trains are currently permitted for an annual average daily flow capacity of 7.1

MGD. The plant's design annual average organic loading capacity is 20,289 lbs BOD5

per day.

Solids production and processing is handled in several phases. Raw sludge from

the primary clarifiers is pumped directly to one of the two primary anaerobic digesters.

Waste activated sludge (WAS) from the treatment process is gravity thickened before being

pumped to one of the two primary anaerobic digesters. After digestion, the stabilized

biosolids are transferred to a sludge holding tank and dewatered by one of two centrifuges.

The dewatered biosolids are then dried with an in-plant sludge dryer and subsequently

disposed at a landfill.

WHAT IS AN "MS4" SYSTEM?

An MS4 systern is a "municipal separate storm sewer system."

IS PAWC ACQUIRING AN MS4 SYSTEM?

No. PAWC will not be acquiring the MS4 system of Exeter Township.



I

2 Q. IS THE EXETER SYSTEM A COMBINED SEWER SYSTEM?

3 A. No. The Exeter System is not a combined sewer svstem.

4

5 Q. CAI\ YOU PLEASE DESCRIBE ANY ENVIRONMENTAL COMPLIANCE

6 ISSUES TIIAT YOU ARE AWARE OF RELATING TO THE SYSTEM?

7 A. Based on information received and reviewed by PAWC, there have been some

8 documented violations and compliance issues with the Pennsylvania Department of

9 Environmental Protection ("DEP") or the U.S. Environmental Protection Agency

10 involving the Exeter System in the past five years.

1l

12 a. IS PAWC'S APPLICATION CONSISTENT WITH THE COMPREHENSTVE

13 PLANS OF BERKS COUNTYAIID EXETER TOWNSHIP?

14 A. Yes. We received letters from Exeter Township, Alsace Township, Lower Alsace

15 Township, and Berks County Planning Commission indicating PAWC's application is consistent

16 with their applicable comprehensive planning studies. These letters and links to their websites are

17 located in Appendix A-22-e.

18

19 A. IS THE COMPANY'S APPLICATION IN THIS PROCEEDING COMPLIANT

20 WITII THE APPLICABLE ACT 537 PLANS?

2l A. Yes. Exeter Township has a DEP-approved Act 537 Plan and associated approved

22 amendments to the Act 537 Plan including planning modules. PAWC's request in its

23 Application to provide wastewater services to the public within the municipal limits



I complies with Exeter Township's most recent approved Act 537 Plan and subsequent

2 planning modules.

a

4 A. WHAT ARE THE ANTICIPATED IMPROVEMENTS NEEDED TO THE

5 EXETER SYSTEM?

6 A. The anticipated improvements needed to the Exeter System consist of safety, security,

7 supervisory control and data acquisition (SCADA), electrical and arc flash improvements,

8 disinfection system improvements, improvements to the treatment plant equipment and

9 building structures, infiltration/inflow (VI) study, and targeted collection system main

10 replacernents based on the VI study on PAWC Exhibit DRK-I.

1l

12 A. WHAT ARE THE ESTIMATED CAPITAL COSTS FOR THE EXETER SYSTEM?

13 A. The 10 year capital plan for the Exeter System, currently estimated at $30.1 Million, as

14 shown on PAWC Exhibit DRK-I includes projects for on-going capital needs for the

l5 Exeter Svstern based on PAWC's evaluation.

16

17 A. IS THERE ANYTHING RELATING TO THE ASSET PURCHASE AGREEMENT

18 (APA) TIrAT YOU WISH TO DISCUSS?

19 A. Yes, per the Asset Purchase Agreernent (APA), Article 7.6, PAWC has committed to invest

20 $3,000,000 in capital improvement in water and wastewater infrastructure located within

2l Exeter Township over the first four years of PAWC's ownership of the system.

22

23



I

2

aJ

4

5

6

8

9

10

ll

l2

t3

't4

15

t6

l7

18

I9

20

2l

22

23

a.

A.

ARE THE CAPITAL IMPROVEMENTS TO WHICH PAWC IIAS COMMITTED

IN THE APA BEING PRIORITZIED OVER CAPITAL PROJECTS IN OTHER

AREA OF PAWC'S WATER A}[D WASTEWATER SYSTEMS THAT WERE

PREVIOUSLY PLANNED FOR THE SAME PERIOD?

No. The capital projects identified are not being prioritized over capital projects in other

areas of PAWC's water and wastewater systems that were previously planned for this time

period. As explained above, PAWC was able to commit to spending 53 million on water

and wastewater infrastructure within the Township of Exeter within the first four years of

PAWC's ownership of the Exeter sewer systern based on projects that PAWC identified

for completion during its review and evaluation of the sewer system, as well as historical

routine water system investment that PAWC has incurred within Exeter.

PLEASE DESCRIBE PAWC'S TECHNICAL FITNESS TO PROVIDE

WASTEWATER SERVICE TO TIIE EXETER SYSTEM CUSTOMERS.

As of July 3l, 2018, PAWC served approximately 65,139 active wastewater customers

across the Commonwealth, with customers in Adams, Allegheny, Beaver, Chester, Clarion,

Cumberland, Lackawanna, Monroe, Northumberland, Pike, Washington, and York

counties. A map of PAWC's current service territories is attached to my testimony as

PAWC Exhibit DRI(-2. To provide wastewater service to those customers, PAWC

currently operates l8 wastewater plants. In operating those wastewater plants, PAWC has

had no material issues complying with the Pennsylvania Public Utility Code, the

Pennsylvania Clean Streams Law, or other regulatory requirements. Moreover, PAWC has

the skill and expertise to respond to ever-increasing environmental standards for the

a.



1

2

aJ

4

5

6

n

8

9

10

1l

t2

l3

I4

15

T6

l7

18

19

20

2I

22

23

a.

A.

treatment of wastewater and to manage the long term infrastructure issues inherent in

wastewater svstems.

IN YOUR OPINION, IS PAWC BETTER EQUIPPED THAN EXETER TO OWN,

OPERATE, AND MAINTAIN THE EXETER SYSTEM? IF YES, WHY?

Yes. PAWC can draw upon a much broader range of engineering and operational

experience, as well as deeper financial resources, to address the environmental compliance

challenges of the Exeter System, and given PAWC's existing platform in relation to

operation of water and wastewater systems in neighboring communities, we believe that